MILL TEST CERTIFICATE e

PANTECH STEEL INDUSTRIES SDN. BHD. sana
LOT 13258 & 1325%, Jalan Hap Abd. Manan
Off Jntkan Meru, 42200 Kapar, w Malaysia
Tel 6033393 1633 Fax 6033303 1733 fEumal WM
Ty Mars geiss

WROUGHT CARBON STEEL BUTTWELDING FITTINGS e

PO TERATBRAR: @} iadne 43
INSPECTION OOCUMENT: EN10204 2004 Type 3.1 Coct. Mot BN isganiBaras

Certificate No PSE 132406

Purchaser . Date . 28-Aug-18
Qrder No. invoice No Total Net Wt (kg) Starting Matenal Specification for Fiitings- Seamless Specification for Inspeclion
REBWI 270218 ) . ! AT v (B WP ARAR ANERA B WP F
= - £ 000014427 22103.10 Seamyiess Pipe AGNT GAZIE T 19 7 AT KO0 37 2 Sl ASME B16.G - 12 / ASTM ASS0 - 14a
REV 2 1 L VT TR T N
Heat No Product & Size ()El‘::;ly Vil (\:\g-ghl Ex;avrlvsi:::»on DI':S';::;K‘:‘ Heat Treatment Magr_\::sch:;‘:mc.!.e
TO 501 3" 90 DEG SR STD ELBOW 33 1.38 GOOD GOOk - H NA
UF 604 3790 DEG SR STD OW 187 1.38 GOOD GOOD H NA
VB 104 10" 90 DEG SR §TO ELBOW 10 24 .00 GOOD GOOD H WA
5101 20" 90 GEG LR XS ELBOW 2 190.30 GOOD GOOL 21 NA
TE613 20" 90 DEG LR XS ELBOW 3 190.30 GOOL H NA
n Chemical Compasition (%} Tensiie Test ' Hardness
Specification
G St Mn [ S Ni e Mo Cu v Pb CE e r IS = 5 {HB)
Min X100 x 100 x100 | x1000 | x1000 | x100 x100 X100 x100 | x1000 x100 (K81 / MPa) (%) 1 _1 &
Max - 10 29 - - - - - - - - - 240 415 - -
Heat No 30 - 106 50 58 40 40 18 40 80 - 50 - - - 197
10 501 12 17 8t i 0 2 6 2 3 (¢ <0.10 a7 304 440 349 123 124
UF 604 13 16 92 1" 6 4 Y gl 3 4 <00 50 416 496 342 129 188
Vi 104 17 23 39 18 & 2 f 3 5 4 < 0.10 26 260 445 35.2 134 136
S 101 174 24 58 24 10 3 8 0 2 8 <010 30 262 460 436 131 133
13 - 17 22 37 18 9 2 8 4 4 7 <010 Fag 3t 468 36.6 123 125
Wi CERTIF ALL PRODUCTS WERE MANUFACTURED SAMPLED, TESTED, AND INSPEC

D SOLELY BY THE MANUFACTURER LISTED AT THE ADDRESS ABOVE IN ACOORDANCE WATH INDICATED SPECIFICATION
AN( FOUND TO MEET REGUIREMENTS, MATERIAL 15 FREE FROM MERCURY AND RADIOACTIVE CONTAMINATION

TENSILE REQUIREMENT: CONFORMS TO ASTM A370 STANDARD, LONGITUBINAL DRECTION, GAUGE LENGTH 27 (SDma

wmm N 10L NACE MIO17SASO15156

NOTE

C: Coid formed al temperature besow 620°C. N Notimalsed at 91970

5. Stress reheved in temperature tetween 595°C - 690°C and conked m stil {1 Heated 1o 910°C and quench in waler
H | Hot fotmed in temperatiure between B45™C - 945°C 3nd cooked in stitl as T, Tompi between SR0°C - 6807

*1 Y5 = Yied strength  TS=Tenste strength  E = Elongation
2 For thickness abave 7 84 mm, the mmsmugt clongaton vabse, 818 30 Ele £ = 481 » 15 where t = specimen MECHNCSS, in
Made in Mataysia




